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This is to certify that the specimen described below has 
been tested by BRANZ Ltd on behalf of 

Alsynite NZ Ltd 
7 De Leeuw Place 

Te Rapa Park 
Hamilton 3200 
New Zealand 

 
Test standard: ISO 5660 Parts 1 and 2 

Specimen name: Topglass FR 60 

Specimen description:  Fire retardant GRP profiled roof sheeting in medallion colour 

Orientation: From the direction tested.  

A full description of the test specimen and the test results are given in BRANZ Test 
Report:  

Fire Test FH 5273-TT – Test date 10th of July 2013 and 6th of March 2014 

Regulatory authorities are advised to examine test reports before approving any 
product. 

The test results were the basis for the following: 

Building Code Document  Group Number Classification 
NZBC Verification Method C/VM2 
Appendix A 
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Issue Date: Expiry Date: This Laboratory is accredited by 
International Accreditation New 
Zealand (IANZ). The tests reported 
herein have been performed in 
accordance with the laboratory’s 
scope of accreditation. 
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BRANZ Type Test Summary 


